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MARASMUS
KWASHIORKOR
MARASMIC-KWASHIORKOR



How to start management?



Is there any difference 
between treatment of 

marasmus& 
kwashiorkor?



Phases:
Initial phase
1st  week.
Rehabilitation phase
2nd -6th week. 
Follow up phase
7th -26th week. 



Phases 



 1-6 days:
    F 75 milk according to Z score in the 1st 2-7 

days 3 hourly for 2 days then 4 hourly
   Orally or by N/G tube

Folic acid tab 5 mg in the 1st day

Vit A cap in the 1st day

 
   



 3rd -7th day:

F 100 milk same dose of F 75
Then increase gradually& slowly
If the patient tolerates the milk

Add RUTF:
Blumby nuts or BP 100 alone
Or better combination with food









If F 75 & F 100 are not available, What to do?

Old Method

Use
 F-L formula plus mineral & vitamin supplementation



Dried skimmed milk:

Better to be L-F especially in kwashiorkor
110 Kcal/kg/day by N/G tube:
Small frequent feeds increased gradually
11 ml /kg/dose 2 hourly for 2 days
16 ml/kg/dose 3 hourly for 2 days
22 ml/kg/dose 4 hourly for 2 days

Then add to each feed:
10 drops of olive oil
25 gram sugar
1 tea spoon cereals or rice



Minerals:

Potassium:
4-8 mmol/kg/day PO according to the case
Increased gradually

Magnesium:
0.2 ml/kg/dose 50%
Or
1 ml/kg/dose 10%  IM single dose

Zinc:
25 mg/day PO



Vitamins:

Vitamin A:
0-6 months          50.000 IU
6-12 months       100.000 IU
>12 months        200.000 IU

PO if asymptomatic
IM if symptomatic 

In the 1st, 2nd ,14th day
or
In the 1st, 2nd , 30th day
or
In the 1st, 14th day



Vitamins:

Folic acid tab orally
5 mg in the 1st day  then 1 mg daily for 1 month

Soluble vitamins(without iron):
2.5ml – 5 ml 2-3 TDS for 1 month

Antibiotics:

Stable           oral cotrimoxazole
Unstable     IV ampiclox+ Gentamicin
Ill patient   IV ceftriaxone +/- vancomycin



The 2nd week:

Take oral milk mixed with rice and/or cereals 4 hourly

At the end of the 2nd week:
Omit one milk feeding& replace it by light family food
As: rice+ vegetables + olive oil
Porridge + soap

Gradually replace distant 2 milk feeds with family food

Start:
Iron orally 3- 5 mg/kg/day
Calcium+ Vit D orally



General Rules:

Encourage mother bounding.
Emotional stimulation.
Educate the mother.
Encourage child’s feeding.



If the patient developed diarrhea or gets sick
Put the Dx of:
Refeeding syndrome+/- septicemia







MUAC

Ht

Wt



Strict F/up:

General condition
HR,RR, Temp
Wt daily
MUAC weekly
Ht monthly





Follow up phase:

Weekly as possible to discover any 
mistakes or deficiencies.
Do intervention rapidly.



 8 meals/day in the 1st year:

8 Milk feeds alone
6 Milk feeds + 2 meals/day
5 Milk feeds + 3 meals/day
4 Milk feeds + 4 meals/day

Weekly increment



 5 meals/day in the 2nd  year:

5 Milk feeds alone
4 Milk feeds + 1 meals/day
3 Milk feeds + 2 meals/day
2 Milk feeds + 3 meals/day
2 Milk feeds + 5 meals/day

 





Different 




Old food
Chemicals
Botulism toxins



Fun













THANK YOU
FOR LISTENING

THANK YOU
FOR LISTENING
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